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Ref: Letter dated 12.06.2023

PART A: PARTICULARS OF SAMPLE SUBMITTED

Nature of Sample Coated Paper Board sample as stated by party
Grade / Variety / type / Size / Class etc. NIl

Brand name, if any - - Nil
Declared values, if any : Nil

Code No. - > Nil

Batch No. and date of manufacture . Nil
Quantity : 10 Nos
Mode of Packing . Packed
Date of receipt of sample : 12.06.2023
Date of commencement of test . 14.06.2023
Date of completion of test ' ' 3D106.2023
Sealed or not : Not Sealed
Any other information NIl

PART B: SUPPLEMENTARY INFORMATION

a) Reference to sampling procedure : Supplied by the party
b) Supporting documents for the measurements taken and : Nil

results derived like graphs, tables, sketches and / or '

photographs as appropriate to test report, if any ( to be

attached )
c) Deviation from the test methods as prescribed in relevant Nil

ISS / Work instructions, if any
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PART C: TEST RESULTS
S. No. Name of the Test Test Method Unit ngﬁfgr'ﬁ:m Results obtained
1 Specific Migration
i) Barium FSSAI:2020 mg'Kg 1 (Max) 0.1438
i) Cobalt 0.05 (Max.) 0.0128
iy Copper ) 5.0 (Max.) 0.0400
iv) lron 48 (Max.) 0.7197
v) Lithium 0.6 (Max.) Not Detected
vi) Manganese 0.6 (Max.) 0.2511
vii) Zinc 25.0 (Max.) 0.1852
viil) Antimony 0.04 (Max.) Not Detected

Note: i) Statement of Conformity & Decision Rule (if any): NA
if) Opinion & Interpretation: NA

PART D: REMARKS

NB: i. This Test Report / Certificate is issued only for the samples submitted to CIPET.
ii. The results stated above related only to the items tested. )
iii. The quality of the subsequent production lot has to be ensured by the purchaser

iv. This Test Certificate shall not be reproduced except in full without the written approval.
v. Details of test subcontracted — Nil.

- ALY
Dr. S. Anbud\e:z)nidhi

Manager (Technical)
Authorized Signatory

Manager (Technical)
Authorized Signatory

**End of the Report***




